

Patient 1- Hospital Information Week 2			
Setting	Inpatient Medical/Surgical Unit		
Scenario	Patient was admitted yesterday from Jayhawk Sunset Acres nursing home.		
Patient Information	Name: Jane Hayes DOB: 7/13/1940 Race: Black Room #: 467 Gender: Female Age: 82 Patient ID #: 387099 Allergies: penicillin, cephalosporins, sulfa drugs		
CC	Patient presented to ED yesterday with severe abdominal pain.		
HPI	Patient is an 82-year-old female who was brought to the ED yesterday with severe abdominal pain. She was diagnosed with appendicitis and was taken to surgery for appendectomy. Today is POD 1.		
Family History	Mother- died of stroke Father- died of heart attack	PMH	Stroke in 2020 that led to admission at nursing home. Patient was healthy prior to that except for hypertension.
Social History	- Retired school teacher. - Never married; no children - Never smoked - Used to drink occasionally but not in NH - Does not use illicit drugs - Drinks 1-2 cups coffee in morning - Participates in group exercise and social activities at the nursing home. Eats low salt diet as prescribed.	Vaccine History	Tetanus 2 yr ago Shingles 12 yr ago Flu last fall COVID Jan/Feb 2021 & 2 boosters, most recent 2 months ago
Physical Exam	- HEENT: PERRLA, EOMI. Patient wears glasses and bilat hearing aids. - Neck: supple without lymphadenopathy - Lungs: CTA - Heart: RRR, no MRG - Abdomen: distended, pain on pressure or movement, decreased bowel sounds, incision appears clean with no drainage - Extremities: pulses 2+ throughout, normal appearance - Neurological: Disoriented to date and location. Cranial nerves II-XII are grossly intact. Able to follow commands.		

Home Medication List: Verified by pharmacy on admit

Medication:	Allergies:
Amlodipine 5 mg PO daily	Penicillin—rash
Plavix 75 mg PO daily	Cephalosporins—rash
Aspirin 81 mg PO daily	Sulfa drugs—rash
MOM 30 ml PO daily prn constipation	
Acetaminophen 325 mg 1-2 PO q8h prn pain/fever	
Senior adult multivitamin/mineral tablet PO daily	
Loratadine 10 mg PO daily prn allergies	
Melatonin 3 mg PO daily at bedtime PRN sleep	

Pharmacy Medication Reconciliation Form

Patient Name: Jane Hayes Date of Birth: 7/13/1940 Room #: 467				Allergies: penicillin-rash cephalosporins-rash, sulfa drugs-rash				Immunization History: Tetanus 2 yr ago Shingles 12 yr ago Flu last year COVID Jan/Feb 2021 and 2 boosters, most recently 2 months ago	
Community Rx Info: Jayhawk Pharmacy Prescription Insurance: Medicare				Social History: Resides at Jayhawk Sunset Acres, retired teacher, never married, no kids. No nicotine, alcohol, or illicit drugs. 1-2 cups coffee for caffeine & exercises at NH. Low salt diet.					
Complete Medication History Prior to Admission (write legibly)								Med Reconciliation	
Medication Name	Strength	Route	Freq	PRN?	Last Dose (date/time)	Adverse Effects	Adherence	Action	*Reason for discontinue, hold, modify
Amlodipine	5 mg	PO	daily	☐	0800 today	no	Never misses	C	
Plavix	75 mg	PO	daily	☐	0800 today	no	Never misses	C	
Aspirin	81 mg	PO	daily	☐	0800 today	no	Never misses	C	
MOM	30 ml	PO	Daily prn constipation	⌘	2100 2 days ago	no		H	Not on formulary and not scheduled
Acetaminophen	325-650 mg	PO	Q8h prn pain/fever	⌘	0900 today	no		C	
Senior Adult multi-vitamin & mineral tablet	1 tablet	PO	daily	☐	0800 today	no	Never misses	M	Change to formulary multivitamin/mineral combo
Loratadine	10 mg	PO	Daily prn allergies	⌘	0800 yesterday	no		C	
Melatonin	3 mg	PO	Daily at bedtime prn sleep	⌘	2100 yesterday	no	Never misses	C	
				☐					

Additional Notes:

Action Key - **C:** Continue
D: Discontinue* **H:** Hold*
M: Modify* (*provide reason)

Med History obtained by (sign and print name):

Date:

Medication Reconciliation – (Finalized Medication List = Hospital Orders)

Patient Name: Jane Hayes

DOB: 7/30/1940

Room: 467

	Medication (name/strength)	Dose	Route	Frequency	Notes
1.	NS	65 ml/hr	IV	continuous	
2.	Pipercillin/Tazobactam	3.375g	IV	Q8h	**pt allergic, recommend ertapenem 1 gram IV q24h or moxifloxacin 400 mg IV q24h
32	Pantoprazole	20 mg	IV	Q24h	
4.	Acetaminophen	650 mg	PO	Q6h	Scheduled for fever/pain
5.	Morphine	1 mg	IV	Q4h prn	pain
6.	Amlodipine	5 mg	PO	daily	
7.	Clopidogrel	75 mg	PO	daily	
8.	Aspirin	81 mg	PO	daily	
9.	Acetaminophen	325-650 mg	PO	Q8h prn	PRN for fever/pain

10.	Multivitamin/mineral	1 tablet	PO	daily	
11.	Loratadine	10 mg	PO	Daily prn	allergies
12.	Melatonin	3 mg	PO	At bedtime daily prn	sleep

****Must be written legibly for grading****

iSBARR Form

i	Introduction (name/title/unit)	Hello, my name is _____ and I am the pharmacist for the med/surg unit today.
S	Situation	I am concerned about a medication allergy for our patient, Jane Hayes.
B	Background	Jane is an 82 year old female from Jayhawk Sunset Acres who came in with appendicitis and had an emergency appendectomy. She was prescribed piperacillin/tazobactam post-op, but she has a stated allergy to penicillin.
A	Assessment	Since piperacillin is in the same drug class as penicillin, she is likely to have an allergic reaction to this medication.
R	Recommendation	I recommend we change the antibiotic to either Ertapenem 1 gram IV q24h, which does not often cross react with penicillin or cephalosporin allergies, or to Moxifloxacin 400 mg IV q24h which never cross reacts but is more likely to have adverse reactions in the elderly.
R	Repeat	OK, thanks. I will DC the order for Piperacillin/tazobactam in the computer and input the order for _____.

Student Name:

Jayhawk Medical Center Medication List and Instructions

Patient Name: Jane Hayes		
Admission Date: yesterday	Discharge Date: today	Service: Med/surg
Principal Diagnosis This Admission: Appendicitis		
Secondary Diagnosis:		
Allergies (reactions): penicillins-rash, cephalosporins-rash, and sulfa drugs-rash		

Medications added this visit: (begin taking these)
Moxifloxacin 400 mg PO daily for 7 more days. Pantoprazole 20 mg PO daily (to prevent ulcers since taking aspirin)
Medications changed this visit: (modify what you previously were taking)
Medications discontinued this visit: (stop taking these)

Student Name:

FINAL DISCHARGE MEDICATION LIST					
MEDICATION/ROUTE/DOSAGE/FREQUENCY/DURATION	Comments	Morning	Afternoon	Evening	Bedtime
Moxifloxacin 400 mg (1 tablet) by mouth daily x 7 more days	For infection	X			
Amlodipine 5 mg (1 tablet) by mouth daily	For blood pressure	X			
Aspirin 81 mg (1 tablet) by mouth daily	To protect the heart	X			
Senior adult multivitamin/mineral tablet by mouth daily	Dietary supplement	X			
Clopidogrel 75 mg (1 tablet) by mouth daily	To prevent heart attack or stroke	X			
Pantoprazole 20 mg (1 tablet) by mouth daily	To prevent ulcers	X			
As needed medications					
MOM 30 ml by mouth daily if needed	For constipation				
Acetaminophen 325 mg, 1-2 tablets by mouth every 8 hr if needed	For pain or fever				
Loratadine 10 mg (1 tablet) by mouth daily as needed	For allergies				
Melatonin 3 mg (1 tablet) by mouth at bedtime daily as needed	For sleep				